Current Treatment of Multidrug Resistant and Rifampicin Resistant Tuberculosis

Rajendra Prasad¹, Ronal Naorem¹, Harsh Saxena¹ and Nikhil Gupta²

Department of Pulmonary Medicine¹, Era's Lucknow Medical College and Hospital, Lucknow and Department of Medicine², Dr Ram Manohar Lohia Institute of Medical Sciences, Lucknow (Uttar Pradesh), India

Abstract

Multidrug- and rifampicin-resistant tuberculosis (MDR-TB/RR-TB) has been an area of growing concern to human health worldwide and posing a threat to the control of tuberculosis (TB). Proper treatment of every diagnosed case of MDR-TB/RR-TB is of paramount importance. For the treatment of MDR-TB/RR-TB, standardised, empirical and individualised approaches have been laid down. There can be two types of treatment regimen - conventional and shorter regimen. A conventional regimen of at least five effective anti-TB drugs (ATDs) during the intensive phase is recommended, including pyrazinamide and four core second-line ATDs. Intensive phase including injectables should be given for atleast eight months. The total duration of the treatment is atleast 20 months which can be prolonged up to 24 months depending upon the response of the patient. Shorter regimen for the treatment for subset of MDR-TB/RR-TB patients who have not been previously treated with secondline drugs and in whom resistance to flouroquinolones and second-line injectable agents has been excluded can given for 9-11 months. The intensive phase of 4 to 6 months consists of kanamycin, high dose moxifloxacin, ethionamide, clofazimine, pyrazinamide, high-dose isoniazid and ethambutol, followed by the continuation phase of five months that consist of high dose moxifloxacin clofazimine, pyrazinamide and ethambutol. Extra-pulmonary MDR-TB/RR-TB including TB meningitis is treated with a longer regimen with same duration as pulmonary MDR-TB/RR-TB. All patients initiated on treatment and their family members should be intensively counselled prior to the treatment initiation and during all the follow-up visits. Surgery may be considered with recommended MDR-TB/RR-TB regimen only with good surgical facilities, trained and experienced surgeons and with careful selection of the patients. The treatment outcomes varied from 50% to 80% in different studies. [Indian J Chest Dis Allied Sci 2019;61:135-140]

Key words: Multidrug/Rifampicin resistant tuberculosis, Conventional regimen, Shorter regimen, Lung resection, Surgery.

Introduction

Multidrug-resistant tuberculosis (MDR-TB) is defined as disease due to Mycobacterium tuberculosis that is resistant to isoniazid (H) and rifampicin (R) with or without resistance to other drugs. Rifampicin resistant-TB (RR-TB) is defined as resistance to rifampicin detected using genotypic or phenotypic methods with or without resistance to other first-line anti-TB drugs. Multidrug- and rifampicinresistant TB (MDR-TB/RR-TB) has been an area of growing concern to human health worldwide and posing a threat to the control of TB. The Global Tuberculosis Report 20181 estimated that 558,000 cases of RR-TB and 82% out of them had MDR-TB globally in 2017. Out of 558,000 cases of MDR-TB/RR-TB, only 139,114 (25%) cases were given treatment in 2017. In India, it is estimated that 135,000 cases of MDR-TB/RR-TB emerge every year of which only 35950 (30%) were on treatment in 2017 with a success rate of 46%.¹ Early diagnosis and subsequently proper treatment of every diagnosed case of MDR-TB/RR-TB is of paramount importance. The present write up aims to give an overview of the treatment of MDR-TB/RR-TB.

Treatment of MDR-TB/RR-TB

For the treatment of MDR-TB/RR-TB, standardised, empirical and individualised approaches have been laid down.^{2,3} Individualised treatment based on individual drug susceptibility testing (DST) and prior treatment history is costly and needs skilled professionals and quality assured bacteriological and molecular diagnostic labs, whereas standardised treatment is simple, less costly and same treatment is given to all patients. There can be two types of treatment regimens — conventional and shorter regimen, according to recent update from World Health Organization (WHO) in which they have also reclassified anti-tuberculosis drugs (ATDs) for MDR-TB/RR-TB.⁴ Drugs and doses according to new classification is given in table 1.

Conventional Regimen for MDR-TB/RR-TB. In patients with MDR-TB/RR-TB, a conventional regimen of atleast five effective ATDs during the intensive phase is recommended, including pyrazinamide and four core second-line ATDs – one from group A (flouroquinolones: levofloxacin, moxifloxacin and gatifloxacin), one from group B (second-line injectable drugs: kanamycin, amikacin, capreomycin),

[Received: July 16, 2019; accepted: August 30, 2019]

Correspondence and reprint requests: Dr Rajendra Prasad, Professor and Head, Department of Pulmonary Medicine, Era's Lucknow Medical College and Hospital, Lucknow (Uttar Pradesh), India; E-mail: rprasadkgmc@gmail.com

Groups	Drugs	Average Daily Dose	Daily Dosage (mg)	
			Minimum	Maximum
Flouroquinolones	Levofloxacin	7.5-10mg/kg	750	1000
	Moxifloxacin	7.5-10mg/kg	400	400
	Gatifloxacin	7.5-10mg/kg	400	400
Second-line injectable agents	Amikacin	15mg/kg	500	1000
	Kanamycin	15mg/kg	500	1000
	Capreomycin	15mg/kg	500	1000
	Streptomycin	15mg/kg	500	1000
Other core second-line agents	Ethionamide/Prothionamide	15-20mg/kg	500	1000
Ū.	Cycloserine/Terizadone	10-20mg/kg	500	1000
	Linezolid	600mg	600	600
	Clofazimine	4-5mg/kg	100	300
Add on agents				
D1	Pyrazinamide	25mg/kg	750	2000
	Ethambutol	15mg/kg	600	1200
	High dose isoniazid	16-20mg/kg	600	1500
D2	Bedaquiline	400mg OD for 2 weeks and then 200mg 3 times per week		
	Delamanid	100mg BD	U	
	PAS	200-300mg/kg	10g	12g
D3	Imipenem-Cilastatin	1000mg – 1000mg BD		
	Meropenem	1000mg TDS		
	Amoxicillin-Clavulanate	80mg/kg/day	500/125mg BD	1000/250mg BD
	Thioacetazone	150mg OD	-	

Table 1. Drugs and doses recommended for the treatment of MDR/RR-TB (WHO 2016)

Definition of abbreviations: PAS= Para-amino salicylic acid; OD=Once daily; BD=Two times per day; TDS=Three times per day

and at least two from group C (other core secondline drugs: ethionamide/prothionamide, cycloserine/ terizidone, linezolid and clofazimine). If the minimum of effective ATDs cannot be composed as above, one drug from group D2 (bedaquiline and delamanid) and other drugs from D3 (PAS, imipenem-cilastatin, meropenem, amoxicillin-clavulanate and thioacetazone) may be added to bring the total number of drugs to five. The regimen may be further strengthened with rest of Group D1 (highdose isoniazid and/or ethambutol). While streptomycin is not usually included with the second-line drugs it can be used as the injectable drug of the core MDR-TB/RR-TB regimen if none of the three other injectable drugs can be used and if the strain can be reliably shown not to be resistant. Thioacetazone should not be used if the patient is human immunodeficiency virus (HIV) seropositive.4

Intensive phase including injectable ATDs should be given for atleast for eight months for most of the patients, which can be modified depending upon the response of the patient. The total duration of treatment is atleast 20 months which can be prolonged upto 24 months depending upon the response of the patient. Pyrazinamide is usually continued for the entire treatment period, especially if there is extensive disease. If the patient has minimal disease, pyrazinamide can be stopped with injectables at the end of intensive phase. Bedaquiline or delamanid may be used for six months in intensive phase and are presently not recommended for complete duration of the treatment.

It is important to remember that a single drug should never be added to a failing regimen and it is ineffective to combine two drugs of the same group or to add a drug potentially ineffective because of cross resistance. No drug should be kept in reserve and the most powerful drugs should be used initially and in maximum combination so as to ensure that first battle is won and won permanently.

Shorter Regimen for MDR-TB/RR-TB. In 2016, WHO approved the use of a shorter regimen for the treatment of subset of MDR-TB/RR-TB patients who have not been previously treated with second-line drugs and in whom resistance to flouroquinolones and second-line injectable agents has been excluded or is considered highly unlikely, a shorter MDR-TB/RR-TB regimen of 9-11 months may be used instead of a conventional regimen of 20-24 months. The intensive phase of four months which may be extended to six months in case of lack of sputum smear conversion consists of kanamycin, high dose moxifloxacin, pyrazinamide, ethionamide, clofazimine, high-dose isoniazid, ethambutol, followed by the continuation phase of five months which consist of high dose moxifloxacin, clofazimine, pyrazinamide, ethambutol.⁴⁻⁶ Doses of drugs given in shorter regimen is given in table 2.

Care and Support for Adherence for Patients of MDR-TB/RR-TB

All patients initiated on treatment and their family members should be intensively counselled prior to the initiation of the treatment and during all follow-up visits. To reduce the risk of development of resistance to second-line ATDs and for optimal treatment outcomes, all efforts should be made to administer the treatment under direct observation over the entire period of treatment. If treatment under observation is not possible, attempts should be made to ensure treatment adherence by checking empty blister packs during follow-up visits every month.7 Prevention of treatment interruptions is important to increase the likelihood of the treatment success, measures to support the adherence, either by patients visit to health-care facilities or home visit by health-care staff or by using digital technologies (daily reminder) may be very important.8 All possible measures should be taken to persuade and encourage patients not to stop treatment despite all its discomforts as it is the last resort that stands between life and death.

Future Direction for Treatment of MDR-TB/RR-TB

World Health Organization has recently in 2018 revised the grouping of ATDs for use in MDR-TB/RR-TB patients into three groups based on individual patient data metaanalysis of more than 13000 patients depending on their individual efficacy, risk of relapse, treatment failure and death.9-12 Drugs and their doses according to recent classification and weight bands are given in table 3. WHO consolidated guidelines recently in the year 2019 and suggested that MDR-TB/RR-TB patients on longer regimens should have all three Group A agents and at least one Group B agent initially at the start of anti-TB therapy to ensure treatment efficacy and that at least three agents are included for the rest of the treatment after bedaquiline is stopped. However, if only one or two Group A agents are used, both Group B agents are to be included. If the regimen cannot be composed with agents from Group A and B alone, Group C agents can be added to complete the regimen. Kanamycin and capreomycin are not to be included for the treatment of MDR-TB/RR-TB patients on longer regimens.12 Government of India is in the process of adopting the changes based on this recent WHO guidelines.

Treatment of Extra-pulmonary and TB Miningitis MDR-TB/RR-TB

Extra-pulmonary MDR-TB/RR-TB including TB meningitis is treated with the longer regimen with same duration as pulmonary MDR-TB/RR-TB. If the patient has symptoms suggestive of central nervous system involvement and is infected with MDR-TB/RR-TB, the regimen should use drugs that have adequate penetration into the central nervous system.¹² Rifampicin, isoniazid, pyrazinamide, prothionamide/ethionamide and cycloserine have good penetration into the cerebrospinal fluid (CSF); kanamycin, amikacin and capreomycin do so only in the presence of meningeal inflammation; PAS and ethambutol have poor or no penetration. The flouroquinolones have variable CSF penetration, with better penetration seen in the later generations. Levofloxacin and moxifloxacin penetrates central nervous system well. Linezolid is believed to penetrate the central nervous system, and has been used in meningitis treatment. Imipenem has good central nervous system penetration, but children with meningitis treated with imipenem had high rates of seizures and meropenem is preferred for meningitis cases and children.¹³⁻¹⁸ There is no data available on central nervous system penetration of clofazimine, clarithromycin, bedaquiline and delamanid.

Product	Weight Group			
	<33 Kg	33 to 50 Kg	>50 Kg	
Moxifloxacin	400mg	600mg	800mg	
Clofazimine	50mg	100mg	100mg	
Ethambutol	800mg	800mg	1200mg	
Pyrazinamide	1000mg	1500mg	2000mg	
Isoniazid	300mg	400mg	600mg	
Prothionamide/Ethionamide	250mg	500mg	750mg	
Kanamycin	15mg/Kg body weight (maximum 1 g)			

Table 2. Drugs and doses used in shorter MDR regimen

Group	Medicine	Weight Based Patients for Older Than 14 Years					
	Weight Groups	30-35 Kg	36-45 Kg	46-55 Kg	56-70 Kg	>70 Kg	
А	Levofloxacin	750 mg	750 mg	1000 mg	1000 mg	1000 mg	
	Moxifloxacin						
	Standard dose	400 mg	400 mg	400 mg	400 mg	400 mg	
	High dose	400/600 mg	600 mg	600/800 mg	800 mg	800 mg	
	Bedaquilline	400mg OD for 1st 2 Weeks; Then 200mg OD on MON/WED/FRI for 22 weeks					
	Linezolid	600 mg	600 mg	600 mg	600 mg	600 mg	
В	Clofazimine	100 mg	100 mg	100 mg	100 mg	100 mg	
	Cycloserine or Teridone	500 mg	500 mg	750 mg	750 mg	750 mg	
С	Ethambutol	800 mg	800 mg	1200 mg	1200 mg	1200 mg	
	Delamanid	100mg BD	100mg BD	100mg BD	100mg BD	100mg BD	
	Pyrazinamide	1000mg	1500mg	1500mg	1500mg	2000mg	
	Imipenem Cilastatin	2 Vials (1g + 1g) BD					
	Meropenem	1 Vial TDS or 2 Vials BD					
	Amikacin (500 mg/2mL vial)	2.5mL	3mL	3 - 4mL	4mL	5mL	
	Streptomycin	500mg	500mg	750mg	750mg	1000mg	
	Ethionamaide or Prothionamide	500mg	500mg	750mg	750mg	1000mg	
	Para-amino salicylic acid	4g BD	4g BD	4g BD	4g BD	4-6g BD	

Table 3. Drugs and doses recommended for the treatment of MDR-TB/RR-TB (WHO 2018)

Definition of abbreviations: OD=Once daily; BD=Two times per day; TDS=Three times per day

Treatment of MDR-TB/RR-TB in Pregnancy

Use of kanamycin, capreomycin, amikacin, streptomycin, prothionamide and ethionamide are usually contraindicated during pregnancy. Following these changes have been made in the recent WHO guidelines,¹² update, these agents are expected to be used less frequently in future. Knowledge about the safety of bedaquiline and delamanid during pregnancy and during breast feeding is sparse. It is recommended that in such cases, a longer regimen be individualised to include the components with a safety profile that is better established.¹²

Role of Surgery

Surgery has been in use for treating TB patients before the advent of chemotherapy and it remains one of the treatment options. With inadequate regimens to treat MDR-TB/RR-TB and the risk of serious sequelae, the role of pulmonary surgery is being re-evaluated as a means to reduce the amount of lung tissue with intractable pathology, reduce bacterial load, and thus, improves the prognosis. Individual patient data meta-analysis and systematic review^{19,20} evaluated the effectiveness of different forms of elective surgery as an adjunct to multidrug medical therapy for MDR-TB/RR-TB and concluded that there was a statistically significant improvement in cure and successful treatment outcomes. However, when the patients who underwent partial lung resection and those who had a more radical pneumonectomy *versus* patients who did not undergo

surgery, those who underwent partial lung resection had statistically significantly higher rates of treatment success. Prognosis appeared to be better when partial lung resection was performed after culture conversion. This effect was not observed in patients who underwent pneumonectomy.²¹ Partial lung resection for patients with MDR-TB/RR-TB is to be considered with recommended MDR-TB/RR-TB regimen only under conditions of good surgical facilities, trained and experienced surgeons, and with careful selection of the candidates.

Role of Steroids and Immunomodulators

Adjuvant use of corticosteroids can be beneficial in conditions, like severe central nervous system or pericardial involvement. Corticosteroids do not increase mortality when the patient is on effective regimen and should be used with tapering of doses over several weeks.²² The immunomodulators may have the potential to improve the outcomes in all TB cases including MDR-TB/RR-TB as observed in a evidence-based review by an expert group in 2007²³ but still evaluation of efficacy and safety of such therapy is needed before any recommendation is made.

Monitoring and Evaluation of Treatment in MDR-TB/RR-TB

Monitoring of the treatment should be done with bacteriological, radiological and clinical methods. Sputum specimens should be obtained for semi quantitative smear and culture every month from the third month onwards during the intensive phase of the therapy. After sputum conversion, smear and culture examinations may be done once in three months until the end of the therapy.^{3,12} If such a large number of smears and cultures for follow-up are not possible, then at least five smears and cultures must be done for follow up (4, 6, 12, 18 and 24 months), radiographs should be taken every six months whereas clinical monitoring preferably should be done every month.^{7,24-28}

Monitoring adverse drug reactions should be done to ensure appropriate action for prompt response along with monitoring of the treatment outcome.²⁷ Electrocardiography audiometry and specific biochemical tests should also be monitored when certain drugs, such as bedaquilline, clofazimine and amikacin are included in the regimen.

Outcome of Treatment

The outcome of the treatment of MDR-TB/RR-TB is not very favourable and varied from 50% to 80% in different studies.²⁸⁻³⁴

Conclusions

Treatment of MDR-TB/RR-TB is difficult, complicated, much costlier, challenging and needs experience and skills. With the advent of newer drugs and repurposed drugs to treat MDR-TB/RR-TB, new and better efficacious regimens are available. As MDR-TB/RR-TB is a man-made problem, its emergence can be prevented by prompt diagnosis and effective treatment of all TB cases. Effective use of first-line anti-tuberculosis drugs in every new patient of tuberculosis to prevent the MDR-TB/RR-TB and proper use of secondline drugs to treat patients with MDR-TB/RR-TB are the top priorities for the effective control of MDR-TB/RR-TB.

References

- 1. World Health Organization. *Global Tuberculosis Report* 2018. Geneva: World Health Organization; 2018 (WHO/HTM/2018.13).
- World Health Organization. Guidelines for the Programmatic Management of Drug-resistant Tuberculosis (2008 Update). Geneva: World Health Organization; 2008 (WHO/HTM/TB/2008.402).
- 3. World Health Organization. *Guidelines for the Programmatic Management of Drug-resistant Tuberculosis* (2011 Update). Geneva: World Health Organization. 2011 ((WHO/HTM/TB/2011. 6).
- World Health Organization. WHO treatment guidelines for Drugresistant Tuberculosis (2016 update). Geneva: World Health Organization; 2016. (WHO/HTM/TB/2016.04).
- Nunn AJ, Phillips PPJ, Meredith SK, Chiang CY, Conradie F, Dalai D, et al. A trial of a shorter regimen for rifampin-resistant tuberculosis. N Engl J Med 2019;380:1201–13.
- World Health Organization. WHO Position Statement on the Use of the Shorter MDR-TB Regimen. Geneva: World Health Organization; 2018. (WHO/CDS/TB/2018.2).
- Prasad R, Singh A, Srivastava R, Kushwaha RAS, Garg R, Verma SK, *et al.* Treatment outcome of multi drug resistant tuberculosis patients in modified DOTS PLUS. *Eur Respir J* 2012;40 (Suppl. 56): p. 3321.
- World Health Organization. Guidelines for the Treatment of Drugsusceptible Tuberculosis and Patient Care. (2017 update). Geneva: World Health Organization; 2017 (WHO/HTM/TB/2017.05).
- 9. World Health Organization. *Rapid Communication:* Key changes to treatment of multidrug- and rifampicin-resistant tuberculosis. Geneva: World Health Organization. August 2018.

- Ahmad N, Ahuja SD, Akkerman OW, Alffenaar J-WC, Anderson LF, Baghaei P, *et al.* Treatment correlates of successful outcomes in pulmonary multidrug-resistant tuberculosis: an individual patient data meta-analysis. *The Lancet* 2018;392:821–34.
- World Health Organization. WHO Treatment Guidelines for Multidrug- and Rifampicin-resistant Tuberculosis (2018 update). Prefinal.text.pdf Geneva: World Health Organization, 2018 (WHO/CDS/TB/2018.15).
- World Health Organization. WHO Consolidated Guidelines on Drug Resistant Tuberculosis Treatment. Geneva: World Health Organization 2019 (WHO/CDS/TB/2019.3).
- Holdiness MR. Cerebrospinal fluid pharmokinetics of antituberculosis drugs. *Clin Pharmacokinet* 1985;10:532–4.
- Loeffler AM, Schecter GF, editors. *Tuberculosis Drug Information Guide*; 2nd edition. California: Curry International Tuberculosis Center and California Department of Public Health; 2012.
- Daley CL. Mycobacterium tuberculosis complex. In: Yu VL, Merigan TC Jr, Barriere SL, editors Antimicrobial Therapy and Vaccines. Philadelphia: Williams & Wilkins; 1999:531–6.
- Thwaites GE, Bhavnani SM, Chau TTH, Hammel JP, Torok ME, Van Wart SA, et al. Randomized pharmacokinetic and pharmacodynamic comparison of fluoroquinolones for tuberculous meningitis. Antimicrob Agents Chemother 2011;55:3244–53.
- 17. Donald PR. The chemotherapy of tuberculous meningitis in children and adults. *Tuberculosis* 2010;90:375–92.
- Sun F, Ruan Q, Wang J, Chen S, Jin J, Shao L, et al. Linezolid manifests a rapid and dramatic therapeutic effect for patients with life-threatening tuberculous meningitis. *Antimicrob Agents Chemother* 2014;58:6297–301.
- Fox GJ, Mitnick CD, Benedetti A, Chan ED, Becerra M, Chiang C-Y, et al. Surgery as an adjunctive treatment for multidrug-resistant tuberculosis: an individual patient data meta analysis. *Clin Infect Dis* 2016;62:887–95.
- Harris RC, Khan MS, Martin LJ, Allen V, Moore DAJ, Fielding K, et al. The effect of surgery on the outcome of treatment for multidrug-resistant tuberculosis: a systematic review and metaanalysis. BMC Infect Dis 2016;16:262.
- 21. Ahuja SD, Ashkin D, Avendano M, Banerjee R, Bauer M, Bayona JN, *et al.* Multidrug resistant pulmonary tuberculosis treatment regimens and patient outcomes: an individual patient data meta analysis of 9,153 patients. *PLoS Med* 2012;9:e1001300.
- 22. PIH Guide to Medical Management of Multidrug-resistant Tuberculosis. Boston: Partners In Health; 2003 Available at URL: http://www.pih.org/publications/entry/pih-guide-to-themedical-management-of-multidrug-resistant tuberculosis/.
- 23. World Health Organization. *Report of the Expert Consultation on Immunotherapeutic Interventions for Tuberculosis*. Geneva: World Health Organization; 2007:1–56.
- World Health Organization. Companion Handbook to the WHO Guidelines for the Programmatic Management of Drug-resistant Tuberculosis. Geneva: World Health Organization; 2015 (WHO/ HTM/TB/2014.11).
- World Health Organization. Definitions and Reporting Framework for Tuberculosis – 2013 revision. Geneva: World Health Organization; 2013 (WHO/HTM/TB/2013.2).
- Laserson KF, Thorpe LE, Leimane V, Weyer K, Mitnick CD, Riekstina V, et al. Speaking the same language: treatment outcome definitions for multidrug-resistant tuberculosis. Int J Tuberc Lung Dis 2005;9:640–5.
- World Health Organization. Active tuberculosis drugsafety monitoring and management (aDSM). Framework for implementation. Geneva: World Health Organization; 2015 (WHO/HTM/TB/2015.28).

- Prasad R, Verma SK, Sahai S, Kumar S, Jain A. Efficacy and safety of kanamycin, ethionamide, PAS, and cycloserine in multidrug resistant pulmonary tuberculosis patients. *Indian J Chest Dis Allied Sci* 2006;48:183–6.
- Singla R, Myneedu VP, Jaiswal A, Puri MM, Jain RC. Ethionamide, cycloserine, isoniazid, sodium PAS and kanamycin in re-treatment of drug failure pulmonary tuberculosis patients. *Indian J Tub* 1995;42:23-6.
- Orenstein EW, Basu S, Shah NS, Andrews JR, Friedland GH, Moll AP, et al. Treatment outcomes among patients with multidrug-resistant tuberculosis: syste review and metaanalysis. *Lancet Infect Dis* 2009;9:153–61.
- 31. Prasad R, Singh A, Srivastava R, Kushwaha RS, Garg R, Verma SK, *et al.* Treatment outcomes of multi-drug resistant

tuberculosis patients in modified DOTS-PLUS: a two year experience. *Int J Tuberc Lung Dis* 2013;17:S332.

- Jiang RH, Xu HB, Li L. Comparative roles of moxifloxacin and levofloxacin in the treatment of pulmonary multidrug-resistant tuberculosis: a retrospective study. *Int J Antimicrob Agents* 2013;42:36–41.
- Falzon D, Gandhi N, Migliori GB, Sotgiu G, Cox H, Holtz TH, et al. Resistance to fluoroquinolones and second-line injectable drugs: impact on multidrug-resistant TB outcomes. Eur Respir J 2013;42:156–68.
- Kuaban C, Noeske J, Rieder HL, Aït-Khaled N, Abena Foe JL, Trébucq A. High effectiveness of a 12-month regimen for MDR-TB patients in Cameroon. *Int J Tuberc Lung Dis* 2015;19:517–24.